
DR008B









Item No. Description Qty
1 Left Main Frame 1

2 Right Main Frame 1

4 Bottom Cross Brace 1

5 Left Handle Bracket 1

6 Right Handle Bracket 1

7 Back Pad Bracket 1

8 Back Pad 1

10 Arm Pad 2

14 Aluminium Grip Cap φ39*19 6

15 Rubber Foot 4

16 Plug PT50*100 8

21 2

22 Grip 4

24 Plug φ32 2

25 Pedal pad 2

26 Hex Head Bolt M10*125 4

28 Hex Head Bolt M10*75 13

29 Hex Head Bolt M10*30 5

30 Flat Washer φ11*φ20*2 38

31 Nylon Lock Nut M10 16

32 Socket Set Screw M5*3 12

Long Grip



6

1

2

4

5

6
7

8

10

10

14

14

14

14

14

14

15

15

15

15

16

16

16

16

16

16

16

16

21

21

22

22

22

22

24

24

25

25

26

26

28

28

27

28

28

28

28

29

2929

29

32

32

32

32

31
30

30

30

31
30

31
30

30

30

30

30







1

2

430

7

28

28

30

30

2630

31
30

31
30

26

28

28
30

30

1.Attacn the Bottom Cross Brace (#4) to the the Left Main Frame (#1) using:
two M10*125 HHB (#26)
four φ11*φ20*2 Flat Washer (#30)                two M10 Nylon Lock Nut (#31)
2.Attach the Back Pad Bracket (#7) to the Left Main Frame (#1) using:
four M10*75 HHB (#28)
eight φ11*φ20*2 Flat Washer (#30)                four M10 Nylon Lock Nut (#31)
3.Attacn the Bottom Cross Brace (#4) to the the Right Main Frame (#2) using:
two M10*125 HHB (#26)
four φ11*φ20*2 Flat Washer (#30)                two M10 Nylon Lock Nut (#31)
2.Attach the Back Pad Bracket (#7) to the Right Main Frame (#2) using:
four M10*75 HHB (#28)
eight φ11*φ20*2 Flat Washer (#30)                four M10 Nylon Lock Nut (#31)



5

6

28

2830

30

30
31

1

2

1.Attach the Left Handle Bracket (#5) to the Left Main Frame (#1) using:
two M10*75  HHB (#28)
four φ11*φ20*2 Flat Washer (#30)     two M10 Nylon Lock Nut (#31)
2. Attach the Right Handle Bracket (#6) to the Right Main Frame (#2) using:
two M10*75  HHB (#28)
four φ11*φ20*2 Flat Washer (#30)     two M10 Nylon Lock Nut (#31)



8

7

10

10

1

2

28

29

30

30

29

29
30

30

1.Attach the Back Pad (#8) to the Back Pad Bracket (#7) using:
one M10*75 HHB (#28)                                  one M10*30 HHB (#29)
two φ11*φ20*2 Flat Washer (#30)
2.Attach one Arm Pad (#10) to the Left Main Frame (#1) using:
two M10*30 HHB (#29)                                   two φ11*φ20*2 Flat Washer (#30)
3.Attach one Arm Pad (#10) to the Right Main Frame (#2) using:
two M10*30 HHB (#29)                                   two φ11*φ20*2 Flat Washer (#30)








	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15



